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Studies on Weldability of Materials
for Resistance-Welded Pipes.
Hiroshi Imai and Takeshi Okamiura.
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Table 1. Chemical compositions and sizes of the materials tested.

Chemical compositions (Ladle analysis) Pipe size
Sp. No. |-Heat No. (mm)
: C Si Mn P S Cu
AQ1 ;: 10670 008 tr 033 07009 0022 017 114*3X6°0
AQ2 _ 2 % o 7 y y R o
BOi 33664 0°08 0+01 0+35 0+009 0028 0*15 216°3X5"8
BO2 34462 0°09 001 0°36 0-012 0°025 0*12 . 4
AQ03 11344 0°10 tr 0°35 0-005 0029 020 165°2X5°0
A04 11392 0-10 tr 041 0°006 0027 0-22 . 2
A0 12773 018 tr 0+46 0011 0029 020 . 114°3X4°8
A20 ” 4 ' 4 v 4 v ” o
Bio 77793 018 0-01 052 0°014 0+020 — 2191 %535
B20 77760 023 001 0+ 54 0+011 0°025 —_ 7
A30 12114 0-18 tr 042 0°009 0+030 0-17 168*3X6°35
A40 12198 C*19 tr 0-42 0°00C6 0-033 018 4
A50 12012 017 - tr 037 0012 0033 0°19 168°3X7°1
A60 12021 Q17 tr 035 0013 0°032 0*18 4
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Fig. 1. Grain-growth characteristics of
austenite in the materials tested.
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Austenite grain growth of the materials
(From 925°C to 1200°C)

Fig. 2. Relations between austenite grain-
growth and energy mput for welding the
materials.
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Fig. 3. Austenite grain-size of results of the aforementioned cooling treatments after
heating to 1200°C for 30mn and furnace-cooling to 900°C.
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Fig. 4. Effect of heat treatment
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‘Effect of Cr in Case-Hardening Steel
on' the Gas-Carburizing.

Toshimi Sasaki.
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